
PW050-W26-U Quasar 26

CLICK TO ORDER PARTS
shop.monsterjanitorial.com

https://shop.monsterjanitorial.com/floor-equipment-parts/powr-flite-parts-1/


TABLE OF CONTENTS

21 May 2024 PW050-W26-U Cover Shot 3

Batt & Charger 5

Filter plate 7

Handle 10

Main Broom 12

Main Frame 15

Motor 17

Side Brush 19

Wheel & Tire 22

...........................................................................................................

...........................................................................................................................................................

..................................................................................................................................................................

.........................................................................................................................................................................

................................................................................................................................................................

.................................................................................................................................................................

............................................................................................................................................................................

..................................................................................................................................................................

...............................................................................................................................................................

Page 2 of 23



21 May 2024 PW050-W26-U Cover Shot

PW050-W26-U Quasar 26

Page 3 of 23 PW050-W26-U Quasar 26



21 May 2024 PW050-W26-U Cover Shot

Ref Number Part Number Part Description Context Notes Quantity

PW050-W26-U Quasar 26

Page 4 of 23 PW050-W26-U Quasar 26



Batt & Charger

PW050-W26-U Quasar 26

Page 5 of 23 PW050-W26-U Quasar 26



Batt & Charger

Ref Number Part Number Part Description Context Notes Quantity

500 39091 Battery 12V 12Ah (Sealed) 4

505 39092 Bracket 1

506 39093 Screw M8 x 16 2

507 39094 Strap Assembly 2

508 39095 Non-Slip Mat 1

509 39096 Plate 1

510 39097 Battery Charger 1

511 39098 Screw M4.8 x 19 2

514 39099 Screw M6 x 16 1

515 39100 Washer 1

516 39045 Nut 1

520 39102 Control Board 1

521 39103 Instruction Decal 1

522 39104 Screw M3 x 6 4

PW050-W26-U Quasar 26

Page 6 of 23 PW050-W26-U Quasar 26



Filter plate

PW050-W26-U Quasar 26

Page 7 of 23 PW050-W26-U Quasar 26



Filter plate

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

210 90100 Polyester Exhaust Filter 1

211 39025 Sealing Strip

212 39026 Perforated Plate 1

220 39027 Filter Support Frame 1

221 39028 Washer 2

222 39029 Butterfly Bolt 2

223 39030 O-Ring 2

224 39031 Spacer 2

228 39032 Dust Container Seal 1

240 39033 Filter Support Frame
Bracket

1

241 39034 Washer 2

242 39012 Screw M6 x 10 2

243 39036 Screw M5 x 16 2

244 39037 Nyloc Nut 2

250 39038 Shaker Bar 1

251 39039 Shaker Rod Guide 1

254 39040 Screw M4 x 25 2

255 39041 Knob 1

256 39042 Screw M6 x 20 4

261 39043 Shaker Rod Bracket 1

265 39022 Screw M5 x 16 7

266 39045 Nut 2

267 39046 Washer 10

268 39047 Spacer 8

269 39048 Sleeve 2

270 39049 Lock Washer 2

PW050-W26-U Quasar 26

Page 8 of 23 PW050-W26-U Quasar 26



280 39050 Fan Assembly 1

281 39051 Mounting Plate 1

283 39052 Washer 6

284 39053 Screw M3.9 x 9.5 5

285 39054 Cable Bushing 1

286 39055 Specification Plate 1

Not Shown 39185 Rivet 12

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

PW050-W26-U Quasar 26

Page 9 of 23 PW050-W26-U Quasar 26



Handle

PW050-W26-U Quasar 26

Page 10 of 23 PW050-W26-U Quasar 26



Handle

Ref Number Part Number Part Description Context Notes Quantity

401 39071 Handle Bar 1

402 39072 Control Bar 1

403 39073 Bushing 2

405 39074 Switch 1

406 39075 Switch Housing 1

407 39076 Switch Housing Cover 1

408 39077 Screw M5 x 45 4

409 39023 Nyloc Nut 4

410 39079 Inner Handle Lock 2

411 39080 Outer Handle Lock 2

413 39081 Knob 2

414 39082 Washer 2

415 39083 Cap 1

416 39084 Cap w/Hole 1

430 39085 Panel 1

431 39012 Screw M6 x 10 2

435 39087 Gasket 1

440 39088 Cover 1

442 39089 Hinge 2

444 39090 Latch 1

Not Shown 39186 Handle Wiring Harness 1

PW050-W26-U Quasar 26

Page 11 of 23 PW050-W26-U Quasar 26



Main Broom

PW050-W26-U Quasar 26

Page 12 of 23 PW050-W26-U Quasar 26



Main Broom

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

711 39122 Main Broom Segment (2
Required)

2

714 39123 Screw M3.9 x 38 6

720 39124 Axle 1

721 39125 Bearing 2

722 PS956 Bearing 2

723 39127 Mounting 2

724 39128 Brush Pulley 1

725 39129 Split Pin 2

726 39130 Sealing Ring 2

727 39131 Adjusting Washer 2

728 39132 Spacer 2

730 39133 Adjustment Lever 1

731 39134 Press Bolt 2

733 39135 Lower Adjustment lever 1

734 39136 Upper Adjustment lever 1

735 39137 Press Bolt 2

736 39138 Washer 2

737 39045 Nut 2

740 39140 Angle Support RH 1

741 39141 Angle Support LH 1

742 39093 Screw M8 x 16 4

745 39143 Adjustment Pivot 1

750 39144 Screw M6 x 20 2

751 39145 Bushing 2

752 39146 Rubber Washer 2

753 39045 Nut 2

755 39148 Wing Nut 1

756 39149 Washer 1

PW050-W26-U Quasar 26

Page 13 of 23 PW050-W26-U Quasar 26



757 39099 Screw M6 x 16 1

765 39151 Plate 1

770 39152 Rubber Flap 2

771 39153 Retainer 2

773 39154 Screw M4 x 16 5

774 39155 Nut 5

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

PW050-W26-U Quasar 26

Page 14 of 23 PW050-W26-U Quasar 26



Main Frame

PW050-W26-U Quasar 26

Page 15 of 23 PW050-W26-U Quasar 26



Main Frame

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

100 39000 Chassis 1

106 39001 Sealing Profile 1

109 39002 Cover 1

111 39003 Air Diffusor 1

112 39004 Screw M3.5 x 20 2

115 39005 Screw M8 x 60 1

116 39006 Serrated Lock Washer 1

120 39007 Dust Container 1

122 39008 Locking Plate 1

125 39009 Lock Lever 1

150 39010 Angle Plate LH 1

151 39011 Angle Plate RH 1

152 39012 Screw M6 x 10 4

155 39013 Cover Gasket 1

160 39014 Rubber Plate LH 1

161 39015 Rubber Plate RH 1

164 39016 Mounting 2

167 39155 Nut 10

170 39018 Front Rubber Blade
Bracket

1

171 39019 Blade Retainer 1

172 39020 Front Rubber Blade
Support

1

173 39021 Rubber Blade Support
Plate

1

174 39022 Screw M5 x 16 2

175 39023 Nyloc Nut 5

176 39012 Screw M6 x 10 2

PW050-W26-U Quasar 26

Page 16 of 23 PW050-W26-U Quasar 26



Motor

PW050-W26-U Quasar 26

Page 17 of 23 PW050-W26-U Quasar 26



Motor

Ref Number Part Number Part Description Context Notes Quantity

600 39105 Main Brush Motor 1

605 39106 Bracket 1

606 39107 Strap 1

607 39093 Screw M8 x 16 4

610 39109 Motor Pulley 1

611 39110 Square Key 1

612 39111 Screw M5 x 10 1

613 39112 Washer 1

620 39113 Belt 1

631 39114 Tensioner Lever 1

632 39115 Screw M6 x 16 1

633 39045 Nut 1

635 39117 Belt Tension Roller 1

636 39118 Bearing 1

637 39119 Spacer 1

638 39045 Nut 1

640 39121 Tension Spring 1

PW050-W26-U Quasar 26

Page 18 of 23 PW050-W26-U Quasar 26



Side Brush

PW050-W26-U Quasar 26

Page 19 of 23 PW050-W26-U Quasar 26



Side Brush

Ref Number Part Number Part Description Context Notes Quantity

810 39156 Side Brush Motor 1

811 39012 Screw M6 x 10 3

815 39158 Side Brush Arm 1

816 39159 Axle 1

817 39160 Holding Plate 1

818 39012 Screw M6 x 10 1

820 39162 Driver Plate 1

821 39163 Washer 1

822 39164 Screw M5 x 20 1

823 39165 Screw M6 x 10 1

824 39166 Washer 1

825 39184 O-Ring 1

830 39167 Side Brush 1

840 39168 Plate 1

841 39169 Screw M2.9 x 13 4

850 39170 Screw M8 x 100 1

851 39171 Handle 1

852 39172 Screw M12 x 30 1

853 39173 Washer 1

854 39174 Nut 1

855 39175 Nut 1

860 39176 Adjustment Plate 1

861 39036 Screw M5 x 16 2

862 39023 Nyloc Nut 4

863 39179 Threaded Bolt 1

864 39180 Knob 1

865 39181 Nut 1

PW050-W26-U Quasar 26

Page 20 of 23 PW050-W26-U Quasar 26



866 39148 Wing Nut 1

868 39183 Spring 1

Ref Number Part Number Part Description Context Notes Quantity

PW050-W26-U Quasar 26

Page 21 of 23 PW050-W26-U Quasar 26



Wheel & Tire

PW050-W26-U Quasar 26

Page 22 of 23 PW050-W26-U Quasar 26



Wheel & Tire

Ref Number Part Number Part Description Context Notes Quantity

300 39056 Rear Wheel 2

302 39057 Cap 2

305 39058 Bearing 4

310 39059 Axle 2

315 39060 Washer 2

316 39061 Locking Ring 2

317 39062 Screw M6 x 45 4

320 39063 Caster Assembly 1

321 39064 Screw M10 x 80 1

322 39065 Nyloc Nut 1

323 39066 Washer 1

340 39067 Front Plate 1

345 39068 Rear Plate 1

346 39069 Spacer 4

348 39070 Washer 8

PW050-W26-U Quasar 26

Page 23 of 23 PW050-W26-U Quasar 26


	PW050-W26-U Quasar 26



